Diagnosis of Opioid Use Disorder
(DSM- 5 Criteria)
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Evaluation & Diagnostics
e Withdrawal Assessment (COWS)
® Medical Screening Labs
(Urine Drug Screen, Pregnancy Test, LFT)
e Social Work Consultation
e OTN Navigator Consult
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Symptomatic Treatment

Standard
Care

Agreeable to
MOuUD?

YES
4

MOUD Program Referral
¢ ROI Consent & Enroll to Program
o Identify MOUD OTN Referral Partner
(see OTN Navigation Guide)

Methadone vs
Suboxone?

METHADONE
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Methadone Treatment

EXCLUSION CRITERIA
o Patient Already Established on MOUD
SYMPTOMATIC TREATMENT
Symptom Medication
Anxiety Diazepam, Hydoxyzine
Cramps Dicyclomine
Diarrhea Loperamide
Dyspepsia Famotidine
Myalgias Methocarbamol
Nausea Ondansetron
Pain Acetaminophen,
NSAIDs
Insomnia Trazodone
Withdrawal Clonidine
Reassess COWS
Q2 Hrs
NO

Active Withdrawal?
e Last short-acting opiate use >6hrs prior OR
long-acting opioid 24-48 hrs prior (2 half-lives)
® COWS 28 (If patient has not had opioids
recently (25 days) and is not in withdrawal, may
start Suboxone without COWS>8)

YES
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e Administer Methadone 10-20mg dose

e May give additional 5-10mg x1 in 4hrs if
symptoms persist, and reassess again in 4hrs

e Do NOT exceed 40mg

'

Ongoing Methadone Treatment
e Total Day 1 dose becomes initial dose for Day 2
(may increase 5-10mg if symptoms persist)
e Do NOT exceed 40mg

Suboxone Induction & Treatment
e Administer first Suboxone 4mg dose
® Repeat COWS in 1hr
o Notify provider if COWS increases
e Symptomatic treatment as indicated
e Reassess COWS Q6 hours or sooner if patient
endorses withdrawal
¢ May administer additional 2mg every 4hrs PRN
for COWS =8
e Do NOT exceed 16mg in first 24 hrs
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DISCHARGE CRITERIA

e Medically cleared

e Narcan nasal spray Px

e Suboxone Px as indicated (x-waiver LIP)

o Referral completed / warm handoff
e AVS provided

Ongoing Suboxone Treatment
e Total Day 1 dose becomes initial dose for Day 2
e Consider BID dosing if patient experiencing pain
e May administer additional 2mg every 4hrs PRN
for COWS=>8
e Do NOT exceed 24mg/day, Day 2 onwards

For questions please contact:
CarePathways@ValleyMed.org

This pathway is informational and for general guidance only.
It is not intended to be used as or replace actual clinical judgment.
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